
Orig. 19/10/18 – kgz 19/10/18 – bvv 19/10/18 – hfw 19/10/18 – hfw For information 

Rev. Date/Author Date/Verified Date/Approved Date/Autorizado Remarks 

      

      
 

  

ENVIRONMENTAL IMPACT 
STUDY (EIA) 
 
 

 
 

 
 

LD Celulose S.A. 
DISSOLVING PULP MILL, IN INDIANÓPOLIS AND ARAGUARI - MINAS GERAIS 
STATE 
 
 
VOLUME I – PROJECT CHARACTERIZATION 
 
 
 
Content 1 INTRODUCTION 

2 GENERAL INFORMATION 
3 KNOWING THE COMPANY 
4 PROJECT JUSTIFICATION 
5 PROJECT CHARACTERIZARION 
6 GOVERNMENT PLANS AND PROGRAMS AND LEGAL 

ASPECTS 
 

   
Annexes I Technical Responsibility Notes (ART) 
 II Project Layout  
 III Process flowcharts 
   

 
 
 
Distribution  
LD Celulose E 
PÖYRY - 
  

Pöyry Tecnologia Ltda. 
[...]
The concentrated and diluted non-condensable gases and methanol will be incinerated 
in the recovery boiler. 



   
109000573-001-0000-E-1501 

 
37 

  
 
 

 
 

Fuel oil will be used as fuel for starting and stabilizing the production process. 

 

5.8.3.2.6 Causticizing and Lime Kiln 

Causticizing 
In causticizing, the green liquor from the dissolving tank will be transformed into 
white liquor, which will later be used in the chip cooking. 
This transformation consists in the reaction of the sodium carbonate of the green 
liquor with the lime (calcium oxide), obtaining sodium hydroxide and calcium 
carbonate, which will be separated by filtration. 

Before contact with lime (calcium oxide and inerts), the green liquor will be filtered 
for the removal of impurities (dregs). The dregs will be washed and filtered in a filter 
or centrifuge, specific equipment for this application. 
Secondary condensate from evaporation plant or warm water will be used for washing 
the dregs. The filtrate from the lime mud filter will be pumped into the weak liquor 
tank. 

The lime residues (the grits) will also be washed and, like the dregs, will be sent to the 
solid waste center for the generation of soil correctives. 

After the reaction of the green liquor with lime, the white liquor will be obtained by 
filtration of the mixture sodium hydroxide (white liquor) and calcium carbonate (lime 
slurry) through a pressurized disk filter. 
The white liquor will be sent for cooking and the lime mud will be washed and 
dewatered in a vacuum disc filter before being sent to the lime kiln. 
It is expected to collect and recover all effluent from this area as well as the closing of 
the cooling water circuit. 

Lime Kiln 
Calcination has the purpose of transforming the calcium carbonate, obtained in 
causticizing, into calcium oxide (CaO + inerts) to be used in the reaction with the 
green liquor. 
Calcination will be carried out in a rotary kiln, internally coated with refractory and 
insulating bricks and heated by the combustion of fuel oil or in the future other 
alternative fuel (natural gas, biomass gas, etc.). 

As auxiliary fuel, the lime kiln may burn methanol. 
The lime kiln will be equipped with an external drier for lime mud and with chilled 
lime coolers for the burnt lime. 
Through electrostatic precipitator the dust will be removed from the flue gases and 
may return to the lime kiln or be discarded (lime mud purge). 
The flue gases will be sent to the chimney, from where they are released into the 
atmosphere. 
  



   
109000573-001-0000-E-1501 

 
38 

  
 
 

 
 

5.8.3.2.7 Handling, Preparation and Storage of Chemicals 
The description of this area corresponds to different systems in order to meet the 
requirements of supplying chemical to the mill. All chemical storage tanks shall 
contain containment basins with a volume at least equivalent to the maximum storage 
volume. 

The chemicals area will include, mainly: 

 Caustic Handling 

 Hydrogen Peroxide Handling 

 Sulphuric Acid Handling 

 Magnesium Sulphate Handling 

 Oxygen Preparation Plant 

 Ozone Preparation Plant 

 Sulphur Dioxide Plant 

Storage Volumes 

The chemical storage tanks volumes are shown in the Table below. 

Table 5 – Chemical storage tanks 

Chemical Volume (m³) 

Caustic soda, 50% 960 

Sulphuric Acid, 98% 270 

Hydrogen peroxide, 50% 400 

Sodium sulfate 360 

Magnesium Sulphate 100 

Source: Poyry, 2018. 

Chemicals Transportation System 
The main chemicals transportation, in liquid form, will be carried out in a bulk 
through tank trucks. 

The transport companies should have a specific training of drivers and operators 
regarding traffic management, education and safety, in order to reduce the risk of 
accidents. 

Control and Operational Safety System of the Chemical Plant 
The Chemical Plant shall be provided with the following equipment and structures for 
storage, containment, control and safety: 

 Chemical unloading platforms, fitted with restraints through spines or walls; 



   
109000573-001-0000-E-1501 

 
39 

  
 
 

 
 

 Storage of liquid products in metal tanks, made of carbon steel, stainless steel 
or fiberglass (the material will depend on the type of chemical being stocked); 

 Concrete containment dikes for chemical storage tanks; 

 Containment channels in production areas and in the storage of chemicals; 

 Process monitoring instruments (level, pressure, temperature, among others) 
operated remotely, in order to minimize the need for operators in the area of 
production or storage of chemicals. Remote operation can be performed by 
dedicated remote control systems; 

 Atmospheric discharges protection systems (also known as SPDA), provided 
with grounding; 

 A highlight of the chemicals in the LD Celulose pulp mill is that the transfer 
system from the Chemical Plant to the points of use will be carried out by 
aerial pipelines (also known as pipe rack), which avoids the handling operators 
and greatly minimizes the risk of accidents. 

 

Chemical Plant Processes Description  

Caustic Handling 
Caustic soda will be delivered as a 50% solution and unloaded from trucks by the 
unloading pump to the caustic tank. From there the 50% solution will be diluted to 15 
% using soft water. 

Most of this solution will be transferred for use in the liqueur systems, delignification 
and pulp bleaching. Other areas of the mill will also utilize sodium hydroxide, such as: 
industrial water treatment, boiler water treatment and effluent treatment. 

Hydrogen Peroxide Handling 
Hydrogen peroxide is delivered to the mill as a 50% solution and is off-loaded to the 
50% peroxide storage tank before being pumped to a smaller peroxide holding tank 
located in the bleach plant. 

Sulphuric Acid Handling 
Sulphuric acid at 98% concentration will be delivered to the mill by truck and off- 
loaded to the mill sulphuric acid storage tank. From there the acid is distributed to the 
various consumers, mainly the bleach plant, water and effluent treatment and to the 
boiler feed water treatment plant. 

Magnesium Sulphate Handling 
Magnesium sulphate is received as bulk powder into a storage silo. It is mixed with 
soft water to make about 20 % solution, which is pumped to bleach plant P-stage. 
 



   
109000573-001-0000-E-1501 

 
40 

  
 
 

 
 

Oxygen Preparation Plant 
The oxygen production will be performed through a dedicated plant to meet the needs 
of delignification, bleaching and white liquor oxidation. 

The oxygen generation can be done by purifying the atmospheric air by the adsorption 
process (VSA - Vacuum Swing Adsorber) through molecular sieves. 

At the beginning of the process, the atmospheric air will pass through a filtration 
system, where solid particles will be removed. 

Thereafter the air will be sucked in order to be subjected to a vacuum regime, 
sufficient only to allow the flow of air into the purification system. 

The  air  purification  system  consists  mainly  of  adsorbent  vessels,  which  operate  in  
cycles. Through passage through a molecular sieve bed, moisture, CO2 and  air  
nitrogen will be removed from the main stream. 
Purified air, rich in oxygen, will exit the purification system and then proceed to the 
oxygen compressor, which will compress it to the conditions necessary for its use. The 
waste gas will be vented to the atmosphere through the muffler. 

Ozone Preparation Plant 
The feed gas for the ozone plant comes from the VSA oxygen plant or from the liquid 
oxygen back-up storage system.  
Ozone will be produced in an electrical discharge by the high electric field in the 
annular spaces. Some of the energy will be transformed into heat and is removed by 
cooling water passing through the vessel. Ozone will be compressed (10 bar(g)) and 
delivered to the bleach plant. 
The  system  will  also  include  an  off-gas  catalytic  destruction  system  which  removes  
non-dissolved ozone gas and converts any remaining ozone to oxygen, so that 
concentration will be not higher than 0.1 ppm.  

Since approximately only 10 to 12 % of the oxygen passing through the ozone 
generator will be converted to ozone, the off-gas from the ozone bleach stage will be 
recycled after the ozone destruction unit so that the unused oxygen can be used in the 
oxygen delignification and white liquor oxidation departments.  

Sulphur Dioxide Plant 
The sulphur dioxide plant utilises will purchase liquid SO2 in  1  ton  cylinders  to  
produce dilute gaseous sulphur dioxide. 
The liquid SO2 will be released as a SO2 gas stream via a hot water vaporiser into a 
packed bed SO2 absorption tower where it is contacted with chilled water, which will 
be produced in the ozone plant. 

The  resulting  7  g/l  SO2 solution will be then pumped by the SO2 solution transfer 
pump to storage. 

 
 



   
109000573-001-0000-E-1501 

 
41 

  
 
 

 
 

5.8.3.2.8 Utilities 

Industrial Water Supply and Treatment 
There will be a Water Treatment Plant (ETA) in order to meet the consumption needs 
of LD Celulose pulp mill. 
The raw water will be taken from the Araguari River, through a surface system, 
consisting It is planned to build a Water Treatment Plant (ETA) in order to meet the 
consumption needs of the LD Celulose mill. 

The water will be collected from the river Araguari, through a system of surface 
abstraction consisting of channel and railing. 

It  is  worth  mentioning  that  the  catchment  will  be  of  the  type  water,  that  is,  a  dam  
system will not be built. 

Four (one reserve) pumps will be installed, totaling a total flow of 3,000 m³/h to 
supply the plant. 

A brine water pipe, diameter 800 mm will be installed, which will feed a raw water 
lagoon, capacity 48,000 m³. 

The raw water, arriving in ETA, will suffer the addition of aluminum sulfate, sodium 
hydroxide and sodium hypochlorite, the latter used to promote the removal of iron, 
besides oxidizing the organic matter present. After the coagulation process, 
polyelectrolyte will be added to promote flocculation. 

Then, by gravity, the flocculated water will proceed to the solids removal unit through 
a dissolved air flotation system or the like. The formed sludge will be discharged 
periodically and automatically into the central discharge channel. The collected sludge 
will be densified and drained and then sent to final disposal. 

By gravity, the clarified water will be conducted through channels to the gravity 
filters. After filtration, the treated water will be stored in the treated water reservoir 
which will supply the various points of consumption of the plant, including water for 
firefighting and drinking water. 

The total capacity of treated water will be 2,600 m³/h. 

Basic Sizing 

Water intake   
- Raw water source  Araguari river 

- Water intake type  water line 
- Flow m3/h 3,000 

- Railing  Bars, carbon steel 
- Pumps   

  . Quantity unit 04 (03 + 01) 
  . Type  centrifugal 

- Piping  800 mm 
 



   
109000573-001-0000-E-1501 

 
42 

  
 
 

 
 

Water Treatment Plant (WTP) 

- Capacity (treated water) m³/h 2,600 

   

- Parshall flume   
  . Quantity unit 01 

   

- Flotation   

  . Quantity unit 02 
  . Type dissolved air flotation 

  . Application rate m3/m2.h 9.0 
  . Total area m2 288 

  . Sludge pumps  
    .. Quantity unit 02 (01+01) x 10 m³/h 

    .. Type  horizontal centrifuge 
   

- Sand Filters   
  . Quantity unit 06 

  . Application rate m3/m2/h 9.0 
  . Total area m2 290 

  
 Sand filter backwash system 

  . Backwash water pumps   
    .. Quantity unit 02 (01 + 01) 

    .. Unit capacity m3/h 500 
  . Air blowers   

    .. Quantity unit 02 (01 + 01) 
    .. Capacity Nm3/h 2,200 

  . Backwash dirty water collection tank  
    .. Quantity unit 01 

    .. Volume m3 100 
  . Conveying pumps for dirty backwash water (for WTP input) 

    .. Quantity unit 02 (01 + 01) 
    .. Capacity m3/h 50 

   



   
109000573-001-0000-E-1501 

 
43 

  
 
 

 
 

 

- Industrial Water Reservoir   
  . Quantity unit 01 

  . Total Volume m3 21,000 
  . Detention time h 8,0 

 
- Industrial Water Pumps 

 
 

  . Quantity unit 05 (04 + 01) 
  . Unit capacity m3/h 650 

  .. Type horizontal centrifuge 
  

- Pumps for firefighting   
  . Main pump (eletric)  01 x 570 m³/h 

  . Diesel pump  01 x 570 m³/h 
  . Jockey pump 

  . Fire-fighting water tank 

01 x 60 m³/h 

    .. Quantity unit 01 

    .. Capacity m3 3,000 
   

- Sludge dewatering system 
  . Solid load tSS/day 4,0 

  . Thickening  by gravity 
  . Dewatering  mechanical, by centrifuges 

   

- Chemical dosing systems 

 Storage and dosing of sodium hypochlorite 
  - Tank  01 x 150 m³ 

  - Metering Pumps  02 (01 + 01) x 400 L/h 

 Storage and dosage of aluminum sulphate 
  - Tank  01 x 150 m³ 
  - Metering Pumps  02 (01 + 01) x 200 L/h 

 Storage and dosing of caustic soda 
  - Tank  01 x 50 m³ 

  - Metering Pumps  02 (01 + 01) x 100 L/h 



   
109000573-001-0000-E-1501 

 
44 

  
 
 

 
 

Preparation and dosing of polyelectrolyte (powder) 
  - Capacity  01 system of 5 kg/h 

 

 
Treated Water Quality  
The treated industrial water quality should be in accordance with the parameters 
presented below: 

Parameter Unit Value 

- pH -- 6,0 a 8,0 

- Color PtCo APHA < 5,0 

- Turbidity NTU < 1,0 

- Residual chlorine mg/L 0,5 – 1,0 

- Others -- Seaweed free 

Demineralized Water and Soft Water 
Demineralized water will be required for the water supply system in the boiler for 
steam production. Soft water will be required for bleaching and drying of pulp due to 
the stringent quality requirements of the dissolving pulp. 

The concept for obtaining this water is based on the ion exchange technology, through 
the use of cationic and anionic resins. 

Fire Water System 
Fire water will be supplied from the 3,000 m3 firewater tank, which will be supplied 
with treated water. 
There will be two firewater pumps, 570 m3/h, one electric and one diesel. The fire 
water system will be maintained under a pressure of 12 bar (g) with a jockey pump of 
60 m3/h of 13 bar (g). The system will power hydrants and sprinklers in the mill. 

Cooling towers 
The cooling water system will be closed-loop, and countercurrent type towers with 
exhaust fan at the top are being considered to serve the following mill consumers. 
The large consumers like turbine condenser, evaporator surface condenser and ozone 
generator will have dedicated cooling water pumps. 
The water lost by evaporation and blow down is made up with treated fresh water. 



   
109000573-001-0000-E-1501 

 
45 

  
 
 

 
 

 
Figure 23 – Cooling Towers. Source: Poyry, 2018 

Compressed Air 
Both  the  service  air  and  the  instrument  air  will  be  treated  in  a  dryer  to  remove  
moisture, however there will be 2 independent air nets, one for service air and one for 
air of instruments. 
Both systems will be treated in two dryers to remove moisture. The system consists of 
three oil-free centrifugal compressors, one for instrument air, one for process air and 
one as a reserve. The operating pressure shall be 7 bar (g). 

 

5.8.3.2.9 Biomass Boiler 
The biomass boiler will supplement the steam generated in the recovery boiler for 
power generation, through the use of waste wood handling. 

Wood handling and brown pulp waste will be mixed and stored in covered biomass 
pile from where they will be sent to the boiler silos. 

The steam produced by the biomass boiler will be mixed with steam from the recovery 
boiler and sent to the turbogenerators. 

An electrostatic precipitator will be installed to control atmospheric emissions. 
The biomass boiler could burn methanol as an auxiliary fuel, thus acting as a reserve 
burning system for recovery boiler. Biomass boiler may also burn the concentrated 
and diluted non-condensable gases when it can not be incinerated in the recovery 
boiler. 
The ash from the bottom and precipitator will be collected in dedicated silos for later 
final disposal. 
Fuel oil will be used as fuel for starting, stabilizing the production process and 
eventually for oxidation of non-condensable gases when diverted to the biomass 
boiler. 

 

5.8.3.2.10 Electric Power Cogeneration (Turbogenerators) 
In general terms, it can be said that the cogeneration system starts in the production of 
high pressure steam that will be carried out by the Recovery Boiler and the Biomass 
Boiler. 



   
109000573-001-0000-E-1501 

 
46 

  
 
 

 
 

The high pressure steam will expand in the turbine vanes and will be extracted at 
different pressure levels for use in the pulp process. 
The turbogenerators will have the purpose of transforming the thermal energy of the 
high pressure steam into mechanical energy to drive the electric power generators. 
The steam feed to the turbogenerators will be based on balance, plus contingency. The 
contingency is considered to absorb any variations in the production of steam in the 
recovery boiler due to variations in the production of the solids contained in the liquor 
or even in the calorific value. 
A new cogeneration unit with a nominal capacity of 132 MW (02 x 66 MW) will be 
installed and 63.5 MW will be consumed in the pulp mill. There will therefore be a 
surplus, which will be arranged for sale. 

Steam and Energy Balance 
The following steam balance shows the steam generated for turbogenerators and other 
uses.



   
109000573-001-0000-E-1501 

 
47 

  
 
 

 
 

 

 
Figure 24 – Steam balance and power demand. Source: Poyry, 2018.



109000573-001-0000-E-1501 
 

48 
 
 
 

 

5.8.3.2.11 Fire Fighting System 
The dissolving pulp mill will be equipped with dedicated fire prevention and control 
systems. 
The internal network of hydrants of the areas will be distributed in ring form that will 
be fed by the main network of hydrants. 
Hydraulic and lubrication units, depending on the volume, can be protected by an 
automatic sprinkler system controlled by an independent valve and alarm. In addition, 
each hydraulic and lubrication unit shall be installed within a containment dam with 
sufficient volume to maintain the full volume of oil in the unit. 
Portable fire extinguishers shall be installed at the required locations as required by 
the Fire Department. 
Fire Department regulations also require the installation of signage boards in the area 
reserved for fire extinguishers. 
For the firefighting system of the fuel storage area, fire hydrants will be installed at 
suitable locations to provide cooling of the tanks, as well as foam lines to combat 
occasional tank spills. 

All hydrants around the tanks will be provided with foam supply accessories and 
adjustable nozzles for water mist generation. 

Potential oil leakage points, such as flanges, threaded connections, etc., depending on 
the pressure, may be shielded to prevent fire occurrence in the form of spray. 

 

5.9 Administrative and Operational Support Facilities 

Concierge 
The mill  will  have two concierges,  one to control access of people and vehicles and 
one another to control access of raw material and pulp destination. 

Administrative building 
The administrative building will consist of rooms, toilets, restaurant and first aid post. 

Parking for Vehicles and Trucks 
The mill will have parking for touring vehicles for employees and visitors. In addition, 
there will be truck parking. 

Balance 
Road balances will be installed to control entry and exit of inputs to the mill. 

Warehouse 
Next to the administrative building there will be a warehouse for storage of materials 
in general. 
 

 
 



   
109000573-001-0000-E-1501 

 
49 

  
 
 

 
 

Workshop 
The  workshop  will  be  used  for  maintenance  of  equipment,  vehicle  and  machines  of  
the mill and will be composed of reinforced concrete floor, waterproofed by walls of 
masonry to contain any spills. 

The wastewater generated in the workshop will be collected and directed to a water / 
oil separator tank. The oil collected will be destined for refining, by specialized and 
licensed company. 

Railway Composition Maneuvering Yard 
A maneuvering yard will be implanted to receive the railway composition, for 
destination of the dissolving pulp production. 

The maneuvering yard will be implanted inside the site of the LD Celulose and will 
have an approximate length of 1,500 meters, being connected to the FCA railway. 

FLE type wagons with a useful length of 15 to 16 meters will be used, as shown in the 
following figure. 

 
Figure 25 – FLE type wagon 

 

 
 



   
109000573-001-0000-E-1501 

 
50 

  
 
 

 
 

5.10 Enviromenmental Control 

5.10.1 Liquid Effluent  

5.10.1.1 Generation Sources  
Basically, the liquid effluents generation sources, that will correspond to the activities 
of the pulp mill process and other support activities, are listed below: 

 Effluents from wood handling area; 

 Effluents from cooking area and brown pulp washing area; 

 Filtered alkaline and filtered acid form bleaching; 

 Effluents from drying machine; 

 Effluent from evaporation and recovery; 

 Effluents from recausticizing area and lime kiln; 

 Contaminated condensate; 

 Sanitary sewer; 

 Contaminated rainwater; and, 

 Others (spills, leaks, areas cleaning etc.). 
 

5.10.1.2 Spill Control System 
The spills collecting and handling system has been designed in such a way that 
accidental discharges can be collected as close to the source as possible, and recycled 
directly to its own process stage. 

The main approaches are: 

 Impoundment with containment walls around tanks and equipment where there 
are black or white liquors and chemicals. An accidental spill/leak will be 
collected and returned directly to the process; 

 Tanks and equipment systems that will enable to drive properly the remains of 
liqueurs when needed emptying for maintenance. Process liquors will be taken 
to a spill tank and return directly to the process rather than being discharged 
into the effluent net; 

 In areas with potential for leakage there will be interconnection channels from 
the floor with pumping wells, where the liquids will return to the process; 

 Emergency lagoon in effluent treatment, to where there can be directed also 
the  main  effluents  in  the  case  of  spills  that  were  not  contained  with  the  
previously provided ways; 



   
109000573-001-0000-E-1501 

 
51 

  
 
 

 
 

 Appropriate instrumentation for on-line effluent monitoring, and a good 
supervisor system to support operators to detect accidental discharge and to 
take the appropriate corrective measures; and, 

 Operators training, process managers and informational systems, where 
environmental issues and accidental discharges require continuous attention. 

 

5.10.1.2.1  Cooking and Brown Pulp Line 
The accidental discharges in this area may have black liquor and fibers, and must be 
recovered. 
It will be installed a tank of spills.  

As much as possible, overflowed and drains from process equipment should be 
connected directly to the spill tank, or alternatively, for the prior feed tank of the 
equipment. 
Possible additional spills will be collected in channels at the floor and will be driven to 
a well, from where will be pumped into the spill tank. 

5.10.1.2.2  Bleaching 
Overflow and spills in this area may contain fibers, filtered and chemicals such as 
caustic soda and sulfuric acid. Accidental losses of fibers will be sent to the effluent 
treatment plant and separated in the primary treatment. The chemicals will be 
neutralized before being sent to the effluent treatment plant. 

5.10.1.2.3 Drying machine 
Overflow  and  spills  in  this  area  contain  fibers,  but  not  a  significant  amount  of  
dissolved elements. If not collected in the area, fiber losses will be sent to the effluent 
treatment station and will be separated in the primary treatment. 

5.10.1.2.4 Evaporation 
Accidental discharges from these areas have high black liquor content, and should be 
recovered. The basic treatment is similar to that of the cooking area and brown pulp 
line. 

Spills from this area will be directed to the liquor spill tank, from where will be sent to 
the weak liquor tank, with the feed made proportionally. The liquor from the 
evaporation washing water will also be collected to this tank, as well as any excess 
contaminated condensate in case of problems with condensate polishing. 

Part of condensate “A” produced will be reused in the brown mass wash and part will 
be reused in the causticizing area. 

The floor channels will be connected to a collection well, from where the spills will be 
returned to the liquor spill tank. The tank will be installed inside containment basin. 

 
 



   
109000573-001-0000-E-1501 

 
52 

  
 
 

 
 

5.10.1.2.5 Recovery Boiler 
Accidental discharges from this area have high black liquor content, and should be 
recovered. The basic treatment is similar to that of the cooking area and brown pulp 
line. 

Spills from the upper floors will be collected and sent to a dump tank, then to the 
collection well, which will also receive spills on the ground floor. These spills will be 
pumped into a spill tank at the evaporation plant where they will be recovered. 

5.10.1.2.6 Causticizing and Lime Kiln 
In this area,  the spills  will  be collected and sent to collection wells,  which will  have 
agitation system, conductivity measurement and pumps. If the spill is within a certain 
range of conductivity, it will be sent to the clarifier for recovery. 
A lime sludge recovery system is provided at non-scheduled lime kiln stopping 
occasions. The temporary storage of the sludge will be carried out in a paved place 
with walls, thus avoiding its loss and subsequent recovery. 

5.10.1.2.7 Other areas 
The chemical handling area will be surrounded by retaining walls in its surroundings. 
In addition, chemical tanks will also be contained by dikes. If there is any spill in the 
area, they will be sent to tanks and then will be sent to the effluent treatment plant. 

Fuel oil storage will also be contained by retaining walls with a well. In case of spill, a 
pump will be installed that will send the oil to a tank truck. 

The oil heaters in process areas should have their own containment walls. 
 

5.10.1.3 Effluent Treatment Plant (ETP) 
The industrial liquid effluents from process will be measured by flow, temperature, 
pH and conductivity and, depending on the results obtained, will be diverted to the 
emergency lagoon.  

Specific effluents 
The effluents from the boiler water plant will also be segregated from the main lines, 
since they do not have organic load, requiring only pH control before its launch. The 
neutralized specific effluents will be added to the treated effluents in the treated 
effluent tank to be disposed in the Araguari river. 

Sanitary Effluents 
The sanitary sewage generated at the plant will be collected and sent to the ETE, 
directly in the biological treatment. 

 



   
109000573-001-0000-E-1501 

 
53 

  
 
 

 
 

5.10.1.4 Effluent Characteristics Before Treatment  
Predicted quantitative and qualitative characteristics of these effluents, which are the 
basis for the design of the liquid effluent treatment plant, are presented in the table 
below. 

Table 6 – Effluent Characteristics Before Treatment 

Parameters Unit Value 

Flow m³/h 2 200 

pH - 3,0 to 12,0 

Temperature oC 60 to 70 

BOD 
kg/day 29 000 

mg/L 550 

COD 
kg/day 66 500 

mg/L 1 250 

TSS 
kg/day 20 500 

mg/L 400 

Ntotal 
kg/day 1 600 

mg/L 30 

Ptotal 
kg/day 160 

mg/L 3.0 

Color 
kg/day 52 800 

mg/L 1 000 

 

The Effluent Treatment Plant (ETP) will also receive the contribution of rainwater in a 
flow of  up  to  500  m³/h  and,  in  this  way,  the  ETP will  have  a  hydraulic  capacity  of  
2,700 m³/h. It is important to clarify that, even with this increase in flow due to 
rainfall, the effluent loads (BOD, COD, TSS, color, nitrogen and phosphorus) will be 
maintained. 

5.10.1.5 Effluent Treatment System (ETE) 

General 
The LD Celulose´s effluent treatment system will basically consist of two steps: 
removal of solids and removal of organic load. The main units of this system are listed 
and described below. 

The main steps of the effluent treatment process are: 



   
109000573-001-0000-E-1501 

 
54 

  
 
 

 
 

 Screening; 

 Primary clarifier; 

 Emergency lagoon; 

 Neutralization; 

 Cooling; 

 activated sludge - aeration tank; 

 Secund Secondary clarifier; and, 

 Emissary. 

Screening 
Effluent streams containing suspended solids will be gravity driven to a screening 
system to remove coarse materials. This system will be provided with 2 sets consisting 
of a mechanized screen and a manual screen, which will be used in the maintenance of 
the mechanized screen. 
Primary Clarifiers 
After passing through the grid and flow measurement system, the raw effluent will be 
sent  to  two  primary  clarifiers  with  a  diameter  of  42  m  to  reduce  the  amount  of  
suspended solids. These clarifiers will be equipped with a scraper to remove 
sedimented solids and scum accumulated on the surface thereof. The sedimented 
solids  and  scum  will  be  withdrawn  by  pumps  to  be  sent  to  the  primary  sludge  
dewatering system. The clarified effluent will be sent to the neutralization system. 
Primary Sludge Dewatering System 

The primary sludge dewatering system will have a total capacity of 23 tSS/day. Each 
of the assemblies will be comprised of a mechanical drum or gravity table type 
thickener and a screw type dewatering press. The expected final consistency of 
dewatered sludge is between 35 to 45%. 

Emergency lagoon 
In addition to the expected collection and spill leakage and spill systems in each 
department of the mill, there will be a set of emergency tanks at the effluent treatment 
plant. The objective of this lagoon will be to receive all effluents with characteristics 
outside the specification. Once diverted to the emergency lagoon, the contents of the 
lagoon will be dosed to the inlet of the neutralization tank, so that no disturbance is 
created in the biological treatment. 
The operation of this will be controlled by online monitoring of pH, temperature and 
conductivity. When levels outside the acceptable range occur, the valves will be 
closed and the effluent will be diverted to the emergency lagoon. 

The total volume will be approximately 53,000 m³ to receive the process effluents 
considered contaminated. 

The lagoon will be constructed as an excavated lagoon with the bottom adequately 
waterproofed and inclined to the drainage pumps. 



   
109000573-001-0000-E-1501 

 
55 

  
 
 

 
 

Contaminated Rainwater 
The rainwater that affects the process areas, because they have a greater contamination 
potential, will be sent along with the effluents to the effluent treatment plant (ETP) of 
LD Celulose. The rainwater that affects the areas of roofs, streets, etc. as well as the 
log storage yard, because they have a lower potential for contamination, will be sent to 
rainwater lagoons, which will be provided with pH and conductivity measurement to 
avoid hydraulic overload in the ETP due to high rainfall. In these lagoons, if the pH 
and / or conductivity parameters are outside acceptable standards, these waters will be 
sent to the ETP. Otherwise, they will be sent for disposal to the Araguari river, which 
will be carried out through the emissary of treated effluents. It is important to 
emphasize that these rainwater will be added to treated effluents after the effluent 
sampling and sampling point. 

Effluent Neutralization  
The effluent from the primary clarifiers will be sent to a neutralization tank which will 
also receive effluents without suspended solids. The purpose of this step will be to 
neutralize the combined effluent through the addition of caustic soda or sulfuric acid, 
aiming to maintain a pH between 6 and 8, making it suitable for biological treatment. 
The neutralization tank will have an approximate capacity of 550 m3 and will be 
equipped with mechanical stirrers. 
Effluent Cooling 

The neutralized effluent still has a temperature considered to be high for biological 
treatment, then should be cooled to a temperature that does not adversely affect the 
performance of the biological treatment. 
The  effluent  cooling  will  be  carried  out  through  a  cooling  tower,  being  sized  to  an  
approximate temperature of 70 ºC, and an exit temperature of around 35 ºC. 
Activated Sludge 

The biological treatment system adopted in the LD Celulose will be of the aerobic 
type by activated sludge. The activated sludge process is a technology proven and 
commonly used in the pulp and paper industries worldwide. 
The biological process requires, for optimum performance, sufficient concentrations 
of nitrogen and phosphorus in the effluent. The quantities required will be related to 
the amount of biodegradable organic matter, ie, BOD (Biochemical Oxygen Demand) 
present in the untreated effluent. 
Urea and phosphoric acid are being considered as sources of nitrogen and phosphorus 
and will be added, if necessary, before the effluent enters the selector tank. The 
amount required will be dependent on the amount present in the effluent (only the 
minimum quantities required should be added so that the discharges are minimized). 
After the dosage of nutrients, the effluents will be sent to the selector tank, which will 
have high capacity of oxygenation and aims to eliminate the filamentous organisms. 
From this tank, the effluents will go to the aeration tank, where they will be submitted 
to the degradation of the organic matter present in the soluble and colloidal form 
through the activity of the aerobic microorganisms. The air injection into the system 
will be performed by fine bubble diffusers that will be installed in the bottom of the 



   
109000573-001-0000-E-1501 

 
56 

  
 
 

 
 

aeration tank. These diffusers will  provide oxygen necessary for the development of 
the bacteria and promote mixing of the liquid mass contained in the aeration tank, 
keeping the mixture in suspension. 
The aeration tank will have a total approximate volume of 55,000 m3 and the diffusers 
will be fed by 5 (five) blowers with a unitary capacity of 10,600 Nm3/h, one of which 
will be reserved for maintenance. 

 
Figure 26 – Aeration Tank  

 
In the activated sludge process, there will be the formation of the biological mass 
(sludge) that must be physically separated from the liquid mass (clarified effluent), 
which will occur through four secondary clarifiers with a diameter of 53 m each. The 
treated and clarified effluent will be released through emissary and diffusers in the 
river. 

Secondary (biological) sludge will be constantly removed from the bottom of the 
clarifiers through scrapers and directed by gravity into a sludge pit, from where it will 
be repressed through pumps to the aeration tank, and recirculated. The excess 
biological sludge will be sent to the secondary sludge dewatering system. 

Secondary Sludge Dewatering System 
The secondary sludge dewatering system will have a total estimated capacity of 
12,000 tSS/day and will consist of mechanical type thickeners and centrifuges. The 
expected final consistency of dewatered sludge is between 15 to 20%. 
 

Clculation Memorial – Main Equipment 
Primary Clarifiers 

The sizing of the primary decanters considers mainly the surface application rate at 
which the effluent will be submitted, in order to optimize the sedimentation of the 
solids. The rate used was 0.8 m3/m2.h. 
             Q 
A  =  -------- 
           rate 



   
109000573-001-0000-E-1501 

 
57 

  
 
 

 
 

 
where: A = area required for decantation, m2 
 Q = flow rate for sizing = 2,200 m3/h 
 Rate = surface application rate = 0.8 m3/m2.h 
 
Atotal  =  2,750 m2 
 
Given that the settling units may be maintained during their operation, and therefore, 
one of the units may be out of operation for a certain period, two decanters are 
planned. Thus, the area of each of the decanters will be 1,385 m2, which will be 
circular, because the scraping and sludge collection system is more efficient. 
The diameter of each of the decanters shall be: 

             4 A 
D2  =   -------                             D = 42 m 
               
 

Neutralization Tank 
The neutralization tank was sized based on the hydraulic holding time required for 
optimized mixing, as well as the correct pH adjustment of the combined effluents. 
 

             Q 
V  =  -------- 
             TD 
 
where: V = tank volume, em m3 

Q = flow = 2,200 m3/h = 36.7 m3/min 
 TD = detention time = 15 min 
 
V = 540 m3 (adopted 550 m³) 
 

 
Cooling tower 

Cap  =  Q x (Tinlet - Toutlet) 
 
where: Cap = thermal capacity of the cooling tower, Mcal/h 
 Q = flow rate for sizing = 2,200 m3/h 
 Tentrada = 70 ºC 
 Tsaída = 35 ºC 
 
Cap = 77,000 Mcal/h 
 
 

 



   
109000573-001-0000-E-1501 

 
58 

  
 
 

 
 

Aeration Tank 
The volume of the aeration tank is determined by volumetric loading, volatile solids 
concentration in the aeration tank, F/M ratio (ratio of organic matter to 
microorganisms) and hydraulic holding time. 

 

Aeration Tank Volume  

                CO 
V  =     ---------- 
                CV 

where: CV = volumetric loading = 0,5 kgBOD/m3.day (adopted) 
 CO = organic load = 27,000 kgBOD/d 

 V = aeration tank volume, m3 
 
V = 55,000 m3                       

Ratio F/M 

                 CV 
F/M  =  ---------- 
                 SSV 

where: SSV = Estimated volatile solids concentration = 4,0 g/L 
 
F/M = 0.12 day -1 
 

Hydraulic holding time 

                 V 
TD  =  ------------ 
                 Q 
 
where: V = aeration tank volume = 55,000 m3 
 Q = flow = 2,200 m3/h 
 TD = Hydraulic holding time, hours 
 
TD = 25 h 
 

 
- Aeration System 

Need for oxygen under process conditions 

Nec O2 = Nec specific O2 x COremoved 
 
where: Nec O2 = O2 need for organic matter removal, kgO2/d 



   
109000573-001-0000-E-1501 

 
59 

  
 
 

 
 

 Nec specific O2 = specific relationship required = 1.8 kgO2/kgDBOremov 

 CO removed = organic load to be removed = 27,000 kgDBO/dia 
COremoved = 27,000 kgDBO/d x 0.923 = 25,400 kgDBO/d 

 
Nec O2 = 46,000 kgO2/d 

 

Oxygen needed under standard conditions 

To ensure that the aeration system manages the amount of oxygen above calculated, it 
is necessary to calculate the amount of oxygen in the standard conditions (clean water, 
temperature = 20 ° C). 
 
 
                                   Nec O2 
SOTR = --------------------------------------- 
                        (ß Cs2 - C0)  (T-20) 
                    ------------------------------ 
                                     Cs1 
 
where: C0 = concentration of O2 in the process = 2 mgO2/L 

Cs1 = saturation 20 °C = 11.8 mg O2/L 
Cs2 = saturation at 35 °C = 8.7 mg O2/L 
ß = saturation coefficient = 0.97 

= coefficient of aeration type and effluent quality = 0.60 
T = effluent temperature = 35 °C 

= theta factor, temperature dependent = 1,024 
 
SOTR = 98,440 kgO2/d 
 

Air Flow 

                    SOTR 
Q  =  ---------------------- 
            E x kgO2/m3 ar 
 
where: Q = air flow, in m3/h 

E = diffuser efficiency = 35% (typical value for thin bubble tubular diffusers) 
kgO2/m3 air = 0.2450 

 
Q = 47,833 m3/h 
 
Fixing for CNTP:                                Q = 42,397 Nm3/h (adopted = 42,400 Nm³/h) 
 
Five blowers with unitary capacity of 10,600 Nm3/h will be installed, one being a 
reserve for maintenance. 
 



   
109000573-001-0000-E-1501 

 
60 

  
 
 

 
 

Secondary Clarifier 
The sizing of the secondary decanter mainly considers the surface application rate at 
which the effluent will be submitted, in order to optimize the sedimentation of the 
solids. The rate used was 0.5 m3/m2.h. 

             Q 
A  =  -------- 
           rate 
 
where: A = area required for decantation, in m2 